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Test Sponsors: KingTec (Hong Kong) Bmizimg
‘ Company Lim:teé o

Manufacturer: Ylehun Kxng*li

Address of Test Sponsors;

64-298 Castle Peak Rﬁaﬁ, Tsuen Wan, Hong Kong.
Central Boardway, Medical Industry Park,
Yuanzhou District, Yichun, P.R.C,

Identification of Test frem:  Q8J03 -Tusulated ‘HAWK' Board Partition System

Test Method: Fire resistance test condueted in accordance with BS 476 Part 22: 1987
Date of Test: 30 October 2008

Ambient temperature at the 29 °C

time of testing:

APPROVED SIGNATOR&/*M‘

Ir Dr. Andrew So Kwok Wai, MHKIB (Fire)

oarg 41 APR 2010

The test results are valid only for the conditions under which the test was conducted.

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under Hong Kong
Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activiti listed in the’
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1. Summary
A specimen of 3,000 mm wide by 3,000 mam high by 88 mm thick fully insulated “HAWR’ board

partition system had been subjected to a test in accordance with BS 476: Part 22: 1987, Section 5, in
order to determine its fire resistance performance. As requested by the sponsor, the specimen was
constructed and mounted within a concrete lined specimen holder by the test sponsor and the fixing
details were shown in the chsnt’s drawings (see the app{md ). The specimen was symmeh‘mai

were fixed to the frameworl
centres alo,ng 8 l boaré €

for the fcﬁowmg pémoda

Insulation: 122 Minutes

Integrity:
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dctenninatiogofﬁths fire resistance of non-loadbearing elements of construction’:

This test report should be read in conjunction with the BS 476: Part 20: 1987, 'Methods for
determination of the fire resistance of elements of construction (general principles).

The specimen was mounted by the test sponsor. The test was led by Ir Dr, Yuen Sai-wing and was

,,.~._\

witnessed by Mr. Sze Po Tak, the representative of the test sponsor.

3, Test Specimen Construction

The specimen was installed infto a conorete specime
A description of the test construction is presented i
drawings for the test, ’

4. Location fin Laboratory
New & ﬁ-ﬁech Industrial  Development Zone of Dawang, Zhaoging City,

Guangdong Province, China.

5. Equipment

Equipment includes:
Nine (9) thermocouples to monitor the femperaturve of the furnace, which were kept at 100 mm from.
the face of the specimen (see Figure 1).
Fifteen (15) thermocouples to monitor for the femperature of the ynexpk
Figure 2).
A roving thermocouple to measure teraperatiire’

- of the specimen (see
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6. Test Procedu

The test ©

at 1,000 mm ﬁem the notzfmal floor level.
The furnace was monitored by nine (9) thermocouples so that the mean furnace temperature
with the requirements of Clause 3.1 of BS 476 Part 20: 1987,

The temperature of the unexposed face was monitored by means of fifteen (15) thermocounples ﬁxed
to the unexpﬁsed surface for mamtormg baih the mean and max&mmn tﬁmgmal e& (see Figure 2 for

the mtegutycmi%z;on of ihe standard. The oceurrence of sustained ﬁammg on the unexposed surface

was monitored to determine compliance with this eriterion.
The lateral deflection of the specimen was measured by steel ruler and recorded.

7. Test Data and Information

The ambient temperature of the test area during the test was 29 °C.
The furnace was controlled so that the mean furnace temperature csmphcﬂ Wl‘ih ;f;ze requirements of
Clause 3.1 of BS 476 Part 20; 1987. The temperatures recorded ar ' ~

graphically in Figure 5.
A summary of the obser
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8. Results
When teste

were satisfied for the following periods:
This report is invalid unless accompanicd
with authorization letter or certificate issued by

Insulation: 122 Minutes : S )
Kingtec Building Materials (HK & Macau) Lid.

Integrity: 132 Minutes (no fail

Insulation - It is required that the mean temperature vise of the unexposed surfuce shall not be greater
than 140 °C and that maximum temperature rise shall not pe gredter than 180 °C.

Insulation fm!we also occurs szmyffarzeeus{y wzih infegrity |

reached after-a h eriod “of 122 minutes measured by thermocouple S7. The
t@nij%rainre rise was 203 °C obtained at 87 (refer fo figure 2) after a heating

period of 332 minutes,

Integrity - It is required that there is no collapse for the specimen, no sustained flaming on the
unexposed surface and no loss of impermeability,
The specimen met the integrity requirements after a heating period of 132 minutes.

9. Limitations ‘
The results relate only to the behaviour of the specimen of tﬁe eiem «cansttuction under the
particular conditions of the test. They are not mt&nded jie} bg:éa rgg; | i%z‘ assemng the potential

(zf BS 476: Part 20: 1987) Aggh&ﬁg F
supported cheg t@an%y% Gincﬁt@wﬁfor incorporating different components shall
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Figure 2 — Locations and reference number of thermocouples to monitor the temperaturgs
unexposed surface of the specimen.
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Time |Exposed (E) or :
(uinsec) Unexposed (U) o e
00,00 - Test started.
07.20 U Smoke started releasing at top left corner of the specimen.
09.13 U Water vapem‘ was observed at top left corner of the spacémsn
12.50 U e spegin
20.55 U
27.29 U : !
30.22 U vt ‘ eiagesi on the middle portion of the specimen and
deformation of the specimen was observed,
30.00 U The specimnen satisfied the integrity requirernent performances.
3229 U Water vapour was observed at the boitom corner of the specimen,
34.27 B Smoke release decreased from top left corner of the specimen.
3822 U No smoke released from the top left corner of the specimen.
60.00 U The specimen satisfied the integrity requirement performances.
66,14 U Further deformation on the specimen was observed.
85.23 U Water vapaur was obsavsd at bottem mght corner oi ths specimen.
90.00 9] perform
107.00 U
120.00 U
122.00 U
132.00 T3y ﬂféf épeczmcn satlsﬁe:i the integrity requirement yerforman
The test was terminated as requested by client. /ﬁ '\
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Iateral defl

Table 1
Lateral deflections of the specimen during the test, as viewed from the unexposed :
Time (nitd) ;| 45 | 30 | 45 | 60 | 75 | 90 | 105 120
Location :
D1 0 -2 -2 -1 1 2 1
D2 0 0 16 26 29
Tid whfess accompanied

This reporfis. invahid un
o anithiofization lotter ov certificate issued Ly

stet Building Materials (HIK & Macau) Lo

ote movement towards the furnace (see Figure 3 for the locations). The
furnace at a heating period of 90

Positive déﬁ
maximum deflection oceurred at D2 is 33 mm moving towards the

minutes.
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Item Description
1 |[Lining
Brand : KingTec.
Description D ‘HAWK? board.
Thickness 19 mm.
Density (nominal) :1.0-1.25g/m” (not measured by Jabiorato
Fixing Method - : Refer to client’sdra |

R

2 Steel Frame (Top and bottom chigbnel),
Overall dimengions | ' <375 mm by 40 mm.

Matérial = : Galvanized mild steel.
Fixing method : Refer to client’s drawing.

3 Steel Frame (Studs)
Overall dimensions 75 am by 50 mum.
Thickness of stud : 0.6 mm. -
Material : Galvanized mild steel.
Spacing + 580 mm or 610 mm (refer to client’s drawing).
Fixing method : Refer to client’s drawing,

4 [Plaster
Brand h
\Applied iccaﬁon ;

5 R&gk bl CALRLTES

OS8R

Nk)ﬁﬁnﬁl thickness 275 mm. / «4\
: 3 . .
Dengity : 1 " oanles iy
O
"5 89C e 4.
a
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